PCTEST

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MSCO
Distance of Measurements: 3 Meters
Operating Frequency: 5520MHz
Channel: 104
Peak Trace RBW: 1 MHz  peak: 5469.68 MHz, 62.60 dBuV/r
VBW: 3 MHz )
Offset: 17.6dB__ SWT: 1.01ms__Avg: 5461.75 MHz, 50.92 dBuV/m
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Plot 7-238. Radiated Lower Band Edge Plot SISO CORE 1 (Average — UNIl Band 2C)
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PCTEST

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MSCO
Distance of Measurements: 3 Meters
Operating Frequency: 5540MHz
Channel: 108
Peak Trace RBW: 1 MHz  peak: 5462.56 MHz, 62.93 dBuV/r
VBW: 3 MHz )
Offset: 17.6dB__ SWT: 1.01ms__Avg: 5469.19 MHz, 50.97 dBuV/m
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Plot 7-239. Radiated Lower Band Edge Plot SISO CORE 1 (Average — UNIl Band 2C)
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PCTEST

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MSCO
Distance of Measurements: 3 Meters
Operating Frequency: 5560MHz
Channel: 112

VBW: 3 MHz

PASS Peak Trace RBW: 1 MHZ  pegk: 5469.52 MHz, 63.02 dBuV/r
Offset: 17.6dB_ SWT: 1.01ms Avg: 5468.87 MHz, 50.70 dBuV/m
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Plot 7-240. Radiated Lower Band Edge Plot SISO CORE 1 (Average — UNIl Band 2C)

7\ PCETEST MEASUREMENT REPORT Approved by:
FCC ID: BCGA1980 =
Auetin Taben (CERT|F|CAT|ON) Quality Manager
Test Report S/N: Test Dates: EUT Type:
) Page 191 of 282
1C1806220013-07.BCG 07/27/2018-09/21/2018 Tablet Device

© 2018 PCTEST Engineering Laboratory, Inc. V 8.2 06/20/2018
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST Engineering Laboratory, Inc. If you have any questions about this international copyright or have an enquiry about obtaining additional
rights to this report or assembly of contents thereof, please contact INFO@PCTEST.COM.



Worst Case Mode: 802.11n
Worst Case Transfer Rate: MSCO
Distance of Measurements: 3 Meters
Operating Frequency: 5640MHz
Channel: 128
Trace: MaxHold RBW: 1 MHz
PASS  petector: pK VBW: 3 MHZ 5725.52 MHz
Offset: 18.0dB SWT: 1.01ms 63.14 dByV/m

. 140 A

£

%

a 120 A

z

=

2 100 -

g

by

S 80

@

L

60 _MWWMW

5688.0 5696.2

5704.4 5712.7 5720.9 5729.1 5737.3

Frequency (MHz)

5745.6 5753.8 5762.

Plot 7-241. Radiated Upper Band Edge Plot SISO CORE 1 (Peak — UNII Band 2C)
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

PASS

802.11n
MSCO

3 Meters
5660MHz
132

Trace: MaxHold RBW: 1 MHz
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Plot 7-242. Radiated Upper Band Edge Plot SISO CORE 1 (Peak — UNII Band 2C)
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

PASS

802.11n
MSCO

3 Meters
5680MHz
136

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 18.0dB SWT: 1.01ms

5727.51 MHz
63.17 dBuV/m
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Plot 7-243. Radiated Upper Band Edge Plot SISO CORE 1 (Peak — UNII Band 2C)
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

PASS

802.11n
MSCO
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5700MHz
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Plot 7-244. Radiated Upper Band Edge Plot SISO CORE 1 (Peak — UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MSCO
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Trace: MaxHold RBW: 1 MHz
PASS  petector: pK VBW: 3 MHZ 2724.63 MHz
Offset: 18.0dB SWT: 1.01ms 96.54 dBuV/m
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Plot 7-245. Radiated Lower Band Edge Plot SISO CORE 1 (Peak — UNIl Band 3)
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
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Plot 7-246. Radiated Upper Band Edge Plot SISO CORE 1 (Peak — UNII Band 3)
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PCTEST

7.6.7 CDD Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Peak Trace RBW: 1 MHz  peak: 5149.30 MHz, 63.76 dBuV/m
VBW: 3 MHz )
Offset: 18.3dB___ SWT: 1.01ms__Avg: 5149.80 MHz, 51.12 dBuV/m
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Plot 7-247. Radiated Lower Band Edge Plot CDD (Average — UNII Band 1)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Peak Trace RBW: 1 MHz  peak: 5140.91 MHz, 61.75 dBuV/m
VBW: 3 MHz )
Offset: 18.3dB_ SWT: 1.01ms Avg: 5147.60 MHz, 50.70 dBuV/m
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Plot 7-248. Radiated Lower Band Edge Plot CDD (Average — UNII Band 1)
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Plot 7-249. Radiated Lower Band Edge Plot CDD (Average — UNII Band 1)
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PCTEST

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Peak Trace RBW: 1 MHz  pegk: 5361.98 MHz, 63.63 dBuV/r
VBW: 3 MHz )
Offset: 18.8dB  SWT: 1.01ms Avg: 5350.59 MHz, 51.31 dBuV/m
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Plot 7-250. Radiated Upper Band Edge Plot CDD (Average — UNII Band 2A)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Peak Trace RBW: 1 MHz  peak: 5465.96 MHz, 62.21 dBuV/r
VBW: 3 MHz )
Offset: 19.1dB__ SWT: 1.01ms__Avg: 5469.19 MHz, 50.72 dBuV/m
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Plot 7-251. Radiated Lower Band Edge Plot CDD (Average — UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5520MHz
Channel: 104
Peak Trace RBW: 1 MHz  peak: 5454.30 MHz, 61.90 dBuV/r
VBW: 3 MHz )
Offset: 19.1dB__ SWT: 1.01ms__Avg: 5469.68 MHz, 51.00 dBuV/m
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Plot 7-252. Radiated Lower Band Edge Plot CDD (Average — UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0

Distance of Measurements: 3 Meters
Operating Frequency: 5540MHz
Channel: 108
PASS Peak Trace Rew: 11Hz  peak: 5468.06 MHz, 63.16 dBuV/r
Offset: 17.6dB_ SWT: 1.01ms Avg: 5464.50 MHz, 51.01 dBuV/m
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Plot 7-253. Radiated Lower Band Edge Plot CDD (Average — UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0

Distance of Measurements: 3 Meters
Operating Frequency: 5560MHz
Channel: 112

VBW: 3 MHz

PASS Peak Trace RBW: 1 MHZ  pegk: 5468.55 MHz, 62.98 dBuV/r
Offset: 17.6dB_ SWT: 1.01ms Avg: 5468.87 MHz, 51.02 dBuV/m
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Plot 7-254. Radiated Lower Band Edge Plot CDD (Average — UNII Band 2C)
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Worst Case Mode: 802.11n

Worst Case Transfer Rate: MCSO0

Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116

PAS S Peak Trace

Offset: 17.6dB  SWT: 1.01ms

RBW: 1 MHz  peak: 5468.22 MHz, 62.39 dBuV/r

VBW: 3 MHz

Avg: 5468.71 MHz, 51.31 dBpV/m
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Plot 7-255. Radiated Lower Band Edge Plot CDD (Average — UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0

Distance of Measurements: 3 Meters
Operating Frequency: 5640MHz
Channel: 128

PASS Trace: MaxHold RBW: 1 MHz 5729.66 MHz

Detector: PK VBW: 3 MHz
Offset: 17.9dB SWT: 1.01ms 62.56 dBuV/m
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Plot 7-256. Radiated Upper Band Edge Plot CDD (Peak — UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0

Distance of Measurements: 3 Meters
Operating Frequency: 5660MHz
Channel: 132

PASS Trace: MaxHold RBW: 1 MHz 5726.48 MHz

Detector: PK VBW: 3 MHz
Offset: 18.0dB SWT: 1.01ms 62.75 dBuV/m
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Plot 7-257. Radiated Upper Band Edge Plot CDD (Peak — UNII Band 2C)
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

Channel:

PASS

802.11n
MCSO0

3 Meters
5680MHz
136

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 18.0dB SWT: 1.01ms

5728.92 MHz
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Plot 7-258. Radiated Upper Band Edge Plot CDD (Peak — UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0

Distance of Measurements: 3 Meters
Operating Frequency: 5700MHz
Channel: 140

PASS Trace: MaxHold RBW: 1 MHz 5727.59 MHz

Detector: PK VBW: 3 MHz
Offset: 18.0dB SWT: 1.01ms 63.25 dBpyV/m
140 A
£
3
3 120 1
z
=
= 100 A
v
by
o 801
Q
L
60
5688.0 5696.2 5704.4 5712.7 5720.9 5729.1 5737.3 5745.6 5753.8 5762.
Frequency (MHz)
Plot 7-259. Radiated Upper Band Edge Plot CDD (Peak — UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5724.51 MHz
Offset: 16.3dB SWT: 1.01ms 83.02 dBpV/m
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Plot 7-260. Radiated Lower Band Edge Plot CDD (Peak — UNIl Band 3)
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:

PASS

802.11n
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3 Meters
5825MHz
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Plot 7-261. Radiated Upper Band Edge Plot CDD (Peak — UNII Band 3)
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7.6.8 SISO Core 0 Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5190MHz
Channel: 38
Peak Trace RBW: 1 MHz  pegk: 5150.00 MHz, 66.38 dBuV/r
VBW: 3 MHz )
Offset: 16.8dB__ SWT: 1.01ms__Avg: 5149.34 MHz, 51.10 dBuV/m
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Plot 7-262. Radiated Lower Band Edge Plot SISO CORE 0 (Average — UNII Band 1)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0

Distance of Measurements: 3 Meters
Operating Frequency: 5230MHz
Channel: 46
PASS Peak Trace Rew: 11Hz  Peak: 5149.09 MHz, 64.29 dBuV/r
Offset: 16.8dB SWT: 1.01ms Avg: 5148.58 MHz, 50.73 dBuV/m
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Plot 7-263. Radiated Lower Band Edge Plot SISO CORE 0 (Average — UNII Band 1)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5230MHz
Channel: 46
Peak Trace RBW: 1 MHz  pegk: 5355.02 MHz, 62.12 dBuV/r
VBW: 3 MHz )
Offset: 17.2dB_ SWT: 1.01ms Avg: 5350.65 MHz, 51.27 dBuV/m
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Plot 7-264. Radiated Upper Band Edge Plot SISO CORE 0 (Average — UNII Band 1)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5270MHz
Channel: 54
Peak Trace RBW: 1 MHz  pegk: 5352.40 MHz, 62.39 dBuV/r
VBW: 3 MHz )
Offset: 17.2dB__ SWT: 1.01ms__Avg: 5350.30 MHz, 51.14 dBuV/m
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Plot 7-265. Radiated Upper Band Edge Plot SISO CORE 0 (Average — UNII Band 2A)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5310MHz
Channel: 62
Peak Trace RBW: 1 MHz  pegk: 5352.74 MHz, 66.45 dBuV/r
VBW: 3 MHz
Offset: 17.2dB__ SWT: 1.01ms__Avg: 5350.65 MHz, 51.16 dBuV/m
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Plot 7-266. Radiated Upper Band Edge Plot SISO CORE 0 (Average — UNII Band 2A)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5510MHz
Channel: 102
PASS Peak Trace Rew: 1MHz  Peak: 5467.18 MHz, 64.56 dBuV/r
Offset: 17.8dB__ SWT: 1.01ms__Avg: 5469.18 MHz, 50.90 dBuV/m
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Plot 7-267. Radiated Lower Band Edge Plot SISO CORE 0 (Average — UNIl Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5550MHz
Channel: 110
Peak Trace RBW: 1 MHz  peak: 5467.00 MHz, 63.43 dBuV/r
VBW: 3 MHz )
Offset: 17.8dB__ SWT: 1.01ms__Avg: 5470.00 MHz, 51.12 dBuV/m
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Plot 7-268. Radiated Lower Band Edge Plot SISO CORE 0 (Average — UNIl Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5590MHz
Channel: 118
P ASS Peak Trace Rew: 1MHz  Peak: 5465.55 MHz, 62.86 dBuV/r
Offset: 17.8dB__ SWT: 1.01ms__Avg: 5468.64 MHz, 51.24 dBuV/m
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Plot 7-269. Radiated Lower Band Edge Plot SISO CORE 0 (Average — UNIl Band 2C)
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Worst Case Mode:
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Plot 7-270. Radiated Upper Band Edge Plot SISO CORE 0 (Average — UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5630MHz
Channel: 126
P ASS Peak Trace Rew: 11Hz  Peak: 5468.09 MHz, 64.68 dBuV/r
Offset: 17.6dB__ SWT: 1.01ms__Avg: 5468.64 MHz, 51.09 dBuV/m
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Plot 7-271. Radiated Lower Band Edge Plot SISO CORE 0 (Average — UNIlI Band 2C)
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Worst Case Mode:
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Distance of Measurements:
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Plot 7-272. Radiated Upper Band Edge Plot SISO CORE 0 (Average — UNII Band 2C)
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Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:
Operating Frequency:
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Plot 7-273. Radiated Upper Band Edge Plot SISO CORE 0 (Peak — UNII Band 2C)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5755MHz
Channel: 151
Trace: MaxHold RBW: 1 MHz
PASS  Detector: Pk VBW: 3 MHZ 5721.14 MHz
Offset: 18.2dB SWT: 1.01ms 88.89 dBuV/m
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Plot 7-274. Radiated Lower Band Edge Plot SISO CORE 0 (Peak — UNIl Band 3)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5795MHz
Channel: 159
Trace: MaxHold RBW: 1 MHz
PASS  Detector: Pk VBW: 3 MHZ 5850.00 MHz
Offset: 18.1dB SWT: 1.01ms 65.62 dBuV/m
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Plot 7-275. Radiated Upper Band Edge Plot SISO CORE 0 (Peak — UNII Band 3)
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7.6.9 SISO Core 1 Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5190MHz
Channel: 38
Peak Trace RBW: 1 MHz  pegk: 5149.85 MHz, 66.83 dBuV/r
VBW: 3 MHz )
Offset: 17.0dB SWT: 1.01ms Avg: 5149.72 MHz, 50.78 dBuV/m
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Plot 7-276. Radiated Lower Band Edge Plot SISO CORE 1 (Average — UNII Band 1)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0

Distance of Measurements: 3 Meters
Operating Frequency: 5230MHz
Channel: 46
PASS Peak Trace Rew: 1MHz  peak: 5150.00 MHz, 65.50 dBuV/r
Offset: 17.0dB SWT: 1.01ms Avg: 5148.71 MHz, 51.24 dBuV/m
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Plot 7-277. Radiated Lower Band Edge Plot SISO CORE 1 (Average — UNIlI Band 1)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 5230MHz
Channel: 46
Peak Trace RBW: 1 MHz  pegk: 5364.11 MHz, 62.57 dBuV/r
VBW: 3 MHz )
Offset: 17.0dB_ SWT: 1.01ms Avg: 5350.65 MHz, 51.05 dBuV/m
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Plot 7-278. Radiated Upper Band Edge Plot SISO CORE 1 (Average — UNII Band 1)
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Worst Case Mode: 802.11n
Worst Case Transfer Rate: MCSO0
Distance of Measurements: 3 Meters

Operating Frequency: 5270MHz
Channel: 54
PASS Peak Trace Rew: 1MHz  peak: 5352.05 MHz, 64.64 dBuV/r
Offset: 17.0dB__ SWT: 1.0Ims __Avg: 5351.17 MHz, 50.85 dBuV/m
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Plot 7-279. Radiated Upper Band Edge Plot SISO CORE 1 (Average — UNII Band 2A)
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